

Official report of classification of fire performance of a material

Enisaged in article 5 decree of november 21, 2002 . Only french version prevails .



N° CM-24-P-096/1/Z/1

Valid 5 years as from 22/11/2024

Material presents by :

ZIMMER + ROHDE GMBH

Zimmersmühlenweg 14-18

61440 OBERURSEL / FRANKFUR

Nature of the test

Electrical burner test
ageeing

Artificial

Test report N° :

FE 24-0270-1624 et off the 22/11/2024
FE 24-0270-1627

Trade mark :

Molton-S, art. 11066

Summary description: Details of the product description are provided in the supporting test report(s) cited above.

- Kind of textile Woven
- Composition 71% Coton recyclé + 29% Viscose
- Mass per unit area 500 g/m² - 1,95mm
- Fire retardant RUCO-FLAM NCE
- Color Noir
- Usual term: Walls hung covering, sheers, curtains,...

Classement M1

This classification is valid for any application for which the product is not subject to CE marking.

Durability of the classification : Not limited

Cleaning conditions : Not washable with water and not cleanable

Scope: This classification is valid for any application for which the product is not subject to CE marking.

Not legally acceptable for any use under the pretence of the article AM 18 (Decree of March 6th, 2006) for upholstered seat

This official report attest only characteristics of the sample submitted for testing and does not prejudge similar characteristics of products. It thus does not constitute a certificate of products within the meaning of the L 433-3 article of the code of the consumption and the law of June 3rd, 1994. These conclusions relate only to the resistance/reaction to fire performance of the element that is the subject of the present classification report. They do not prejudge, in any case, other performances related to its incorporation to a work.

Siège social
10, rue Galilée
S 81050 Champs-sur-Marne
77447 Marne-La-Vallée Cedex 2
Tél +33 (0)1 72 84 97 84

Bordeaux
Allée de Boutaut – BP 227
33028 Bordeaux Cedex
Tél +33 (0)5 56 43 63 00

Siret 775 680 903 00132
APE 7219Z
Code TVA CEE FR 14 775 680 903

Champs-sur-Marne, 15/04/2026

Technicien d'essais du Laboratoire Feu

Cyril FLEURIER

Responsable Technique du Laboratoire Feu
du Pôle AME

Clémence VOISIN

This Official Report number CM-24-P-096/1/Z/1 is an extension of official report CM-24-P-096/1 of product 9779 Sound Absorber Pro

Institut technologique FCBA : Forêt, Cellulose, Bois - construction, Ameublement | www.fcba.fr

This document includes 1 page for the classification report and et 1 annexe de 4 pages.

Only full reproductions by photocopies of this classification report or of the entire classification report are authorized.
and attached test report(s)